
A NOVEL STANDARDIZED 

ASSESSMENT FOR THE NEW END 

USES OF RECYCLED WATER 

SCHEMES 
 

By 

 

Zhuo Chen 

 

 
 

Submitted in fulfilment for the degree of  

Doctor of Philosophy 

 
Faculty of Engineering and Information Technology 

University of Technology, Sydney 

Australia 

2014



Production Note:
Signature removed prior to publication.



iii 
 

ACKNOWLEDGEMENTS 
 

I would like to take this opportunity to express my sincerest gratitude and admiration to 

my supervisors. Without their continuous guidance, care and support, this dissertation 

would not have been developed and accomplished perfectly. My deepest appreciation 

and heartfelt thanks goes to my principal supervisor, Prof. Huu Hao Ngo, for his 
[...]
system is economical when the building reaches seven storeys (28 flats) while MBR-

based system becomes economically feasible only if the building size exceeds 40 

storeys. In the U.S., the first large-scale onsite water recycling system was conducted at 

Solaire building (293-unit) in New York City. The wastewater treatment system, located 

in the basement, uses MBR and UV to treat more than 95 ML/d of wastewater, of which 

34 ML/d is for toilet flushing, 43.5 ML/d is used as makeup water for the building’s 

cooling towers and 22.7 ML/d is for landscape irrigation. The treated water is of high 

quality with BOD <2 mg/L, TP <2 mg/L and TN <3 mg/L. The system has reduced the 

freshwater and energy consumption by 75% and 35% respectively (AWMG, 2010). 

 

2.4.6 Groundwater recharges 
 

Groundwater recharge with recycled water can reduce the decline of groundwater 

levels, dilute, filtrate and store recycled water, partially prevent saltwater intrusion and 

mitigate subsidence (Asano and Cotruvo, 2004). Asano et al. (2007) listed other 10 

advantages over surface storage of recycled water. Currently, it has become the fourth 

largest application for water reuse either via surface spreading or direct aquifer injection 

with over 100 projects in the U.S. and countless schemes worldwide. Regarding the 

recharge methods, surface spreading is simple and widely applied which provides 

benefits of additional treatment by soil. Besides, direct aquifer injection is particularly 

effective in creating hydraulic barrier in coastal aquifers. Seepage trench method is also 

practiced in Glendale, Arizona, the U.S., but biological clogging problem has been 

observed (Blair and Turner, 2004). Thus, more investigations of aquifer locations and 

properties are indispensable (Asano, 2001; Asano and Cotruvo, 2004). Moreover, the 

required wastewater quality for groundwater recharge depends on intended reuses. For 

instance, in Australia, as the treated water withdrawn from confined aquifers was 

planned to be used for agricultural applications in Adelaide, South Australia, tertiary 

treatment and nutrient reduction in wastewater were required, which complied with 

national recycling guidelines. Comparatively, Israel used spreading basins for 



 

2-29 
 

wastewater infiltration. Since the treated effluent was often reused for agricultural 

irrigations after 50 days’ retention in groundwater aquifer, only the secondary treatment 

was required (Guttman et al., 2002). 

 

In the U.S., the state of California has over 40 aquifer recharge projects where the 

largest one is the Groundwater Replenishment (GWR) in Orange County Water District 

(OCWD). GWR is designed to purify highly treated sewer water with MF, RO, UV 

disinfection and hydrogen peroxide technologies. Half of the repurified water is injected 

into OCWD’s seawater intrusion barrier wells along the Pacific coastline, the other half 

is provided to groundwater spreading basins in Anaheim. The project has 3 stages with 

the production rate of 265, 321 and 474 ML/d in 2008, 2010 and 2020, respectively 

(Wild et al., 2010). By 2020, the GWR will be capable of supplying approximately 22% 

of water needed in OCWD. Other environmental benefits include the reduced water 

discharge to ocean, improved groundwater quality by decreased mineral levels, and 

more cost-effective and energy-efficient compared to water importation from northern 

California (OCWD, 2008). 

 

In Europe, Berlin, Germany, has adopted bank filtration and subsequently pond 

infiltration since the 1870s which is regarded as the earliest groundwater recharge case 

in the world. The wastewater after tertiary treatment (160 GL/yr) is discharged into an 

unconfined and alluvial aquifer. After one year’s retention, the water pumped from the 

aquifer is supplied to drinking water supplies, satisfying 20-70% of the city’s total 

drinking water demand. In the Middle East, the largest water recycling scheme in Israel 

was the Dan Region Project (270 ML/d). The secondary wastewater effluent was 

recharged to groundwater by spreading basins and then purified by Soil Aquifer 

Treatment (SAT), serving about 1.3 million people. With 20 years’ operation, the 

recycled water after SAT in the aquifer has been regarded as suitable for a variety of 

non-potable uses such as unrestricted agricultural, industrial, commercial, residential 

and recreational uses (Kanarek and Michail, 1996; Asano and Bahri, 2011). Regarding 

Africa, the Atlantis Groundwater Recharge scheme in South Africa discharges the 

separately treated domestic and industrial wastewaters into different portions of the 

aquifer. About 3 GL/yr of tertiary treated domestic wastewater is recharged to 

unconfined sand aquifer. After six months’ retention time, it is transported to water 



 

2-30 
 

pipelines, contributing to 25-40% of drinking water supply. Lower quality industrial 

wastewater (1 GL/yr) is infiltrated through coastal basins and used as saltwater barrier. 

Notably, cares must be taken to prevent aquifer leakage problems when recharging less 

treated wastewater (Jimenez and Asano, 2008). 

 

2.4.7 Indirect potable reuses (IPR) and direct potable reuses (DPR) 
 

The IPR refers to the water after discharged from STP is diluted with natural surface 

water or groundwater and further used as drinking water. The DPR is to convey the 

highly treated recycled water directly to the drinking water supply system (ATSE, 

2004). It is reported that more than 15 planned IPR schemes are running worldwide, 

some of which has been successfully functioning for more than 20 years. In Australia, 

despite the failure of some IPR projects due to strong public opposition, major IPR 

schemes have been partially developed owing to severe water shortages and unforeseen 

drought conditions. The typical projects include the Western Corridor Recycled Water 

Project (WCRWP) in South East Queensland (232 ML/d) and the three-year trial of the 

Leederville aquifer replenishment in Western Australia (25-35 GL/yr). Nevertheless, 

their full implementation is yet to be realised (Khan, 2011).  

 

In Asia, Singapore is one of the leading countries in IPR practice. After a 2-year study, 

the produced water through MF, RO and UV facilities at NEWater Factory is 

demonstrated to be cleaner than raw fresh water drawn from river sources in terms of 

colour, organic substances and bacteria count. In 2003, about 13.5 ML/d of NEWater 

was mixed with raw water in the water reservoir and then subject to conventional 

treatment, which contributed to 1% of total drinking water supply. By 2011, the IPR is 

projected to meet 3.5% of potable water supply in Singapore (Kelly and Stevens, 2005). 

In Europe, the Torreele IPR project in Wulpen, Belgium, has been implemented since 

2002. The recycled water processed by MF/RO/UV is discharged to the unconfined St-

Andre dune aquifer with a minimum retention time of 40 days. The extracted 

groundwater is further treated with aeration and rapid sand filtration and UV treatment 

prior to distribution. The full scale project produces 40-50% of the drinking water 

demand, serving more than 60,000 people (Van Houtte and Verbauwhede, 2008; 

Rodriguez et al., 2009).  



 

2-31 
 

 

Faced with technological feasibility, health risk concerns on residual pharmaceutical 

particles and public objections, DPR is often regarded as a last resort in many countries. 

It will be considered only if the current potable water supply in that area is under severe 

conditions and other potable water alternatives are inaccessible and/or unaffordable. Till 

now, Windhoek in Namibia is the only community that has a DPR project which serves 

approximately 250,000 people and has been applied for domestic supply for about 40 

years (Dominguez-Chicas and Scrimshaw, 2010). Windhoek constructed the world’s 

first potable water treatment plant named Goreangab WRT in 1969 with an initial 

capacity of 4.3 ML/d, which treated blended water from the Goreangab Dam as well as 

the Gammans STP. The origins of wastewater were domestic and business sources 

predominantly. The plant was upgraded several times and the last upgrade was 

undertaken in 1997 with a capacity up to 7.5 ML/d. During the decades, recycled water 

contributed to 4 and 31% of the total supply in normal and drought periods.  

 

In 2002, a new Goreangab WRT was built next to the old plant with a capacity of 21 

ML/d. The main treatment processes in two WRTs are outlined in Table 2.6. In the 

absence of specific water quality guideline for DPR, Windhoek has compiled a 

specification for treated water based on Namibian, WHO, USEPA and EU guidelines. 

The specified value of turbidity, dissolved organic carbon, COD and total heavy metal 

in the effluent are 0.1 NTU, 5 mg/L, 20 mg/L and 20 μg/L respectively (Lahnsteiner 

and Lempert, 2007). Fortunately, the public in Windhoek is accustomed to using 

recycled water as potable supply due to effective education campaigns and extensive 

media coverage. To date, the DPR schemes run successfully with no adverse effect 

being detected (Huertas et al., 2008). Noticeably, recycled water is found to be superior 

over desalinated water in terms of infrastructure cost, treatment energy consumption, 

green house gas emission and aquatic environmental considerations (Dolničar and 

Schäfer, 2009). Consequently, DPR would be a viable option for many severe water 

shortage regions in Africa and the Middle East, where desalinated water is currently 

being used as an alternative drinking water resource. 

 

 

 



 

2-32 
 

Table 2.6 Comparison of treatment processes in old and new Goreangab WRT 

Treatment Old Goreangab WRT New Goreangab WRT 
Influent Reservoir water 

Secondary effluent 
Q = 4.3 ML/d in 1969, 
Q = 7.5 ML/d in 1997 

Reservoir water (50%) 
Secondary effluent (50%) 
Q = 21 ML/d  
in 2002 

Secondary 
effluent (100%) 
Q = 24 ML/d  
in 2007 

Purification Coagulation and flocculation 
Dissolved air flotation 
Rapid sand filtration 
Granular activated carbon 
filtration/ adsorption 

Pre-ozonation 
Coagulation and flocculation 
Dissolved air flotation 
Rapid sand filtration  
Main ozonation 
Biological and granular activated carbon 
filtration/adsorption  
Ultrafiltration 

Disinfection Chlorination and stabilisation Chlorination and stabilisation 

Effluent Blending and Distribution Blending and Distribution 
Note: Modified from du Pisani, (2006). 
 

2.5 ASSESSMENT MODELS ON RECYCLED WATER SCHEMES 
 

With the water recycling targets being more aggressive, long-term sustainability of the 

recycled water scheme becomes critical for further project expansion and new end use 

exploitation. The current environmental assessment models are playing vital important 

roles in fast and reliable evaluation of existing or future recycling schemes from the 

perspective of environment-related considerations. Several studies have applied 

Material Flow Analysis (MFA) to calculate the systematic material flow of pollutants 

and nutrients in environmental sanitation systems over a given period of time. Others 

have used Life Cycle Analysis (LCA) to identify environment-related issues of different 

wastewater treatment technologies or water resources on the ecosystem and natural 

resources in the life cycle. Since the risk is one of the determinative factors to the 

success of recycling schemes, the Risk Assessment (RA) studies have also been 

conducted. The main purposes are to analyse the potential health or environmental risks 

(e.g., excessive pharmaceuticals and xenobiotic compounds on the soil, surface water 

and groundwater) resulted from recycled water projects (Ahmed, 2007; Urkiaga et al., 

2008). While most environmental studies have been carried out using a single 

environmental tool, the integrated models have been increasingly developed to 

compensate the weaknesses of individual ones. However, investigations on the selection 



 

2-33 
 

and implementation of appropriate integrated models for particular recycling schemes 

are still limited and not well documented.  

 

2.5.1 Material Flow Analysis (MFA) models 
 

As MFA examines the material flows and their transformation in regional 

environmental systems over a given period of time, it addresses the importance of water 

recycling by linking adverse environmental impacts with possible resource recovery and 

reuse solutions (Brunner and Baccini, 1992; Jeppsson and Hellstrom, 2002). Generally, 

MFA consists of four steps: (1) definition of a system which composes of material 

flows, stocks and processes; (2) measurement of mass fluxes and element 

concentrations of all goods; (3) calculation of the element fluxes; (4) schematic 

presentation and interpretation of the results (Sinsupan, 2004). Based on the law of the 

conservation of matter, environmental impacts of a particular flow can be calculated by 

a simple mass balance of all associated inputs, outputs and storage. The results can then 

be interpreted against environmental standards or can be linked to other assessment 

tools for further analysis. 

 

Regarding to the types of MFA model, qualitative ones are simple and can be quickly 

performed. They can facilitate decision makers in understanding the metabolism of their 

region and can also provide early warning signals for future environmental issues. 

Nonetheless, qualitative approach can only be regarded as an initial assessment since 

numerical material flow data are not available (Schneider et al., 2002; Agnes et al., 

2007). Comparatively, quantitative MFA models normally employ mathematical 

equations to quantify the processes and flows of transformation, production and 

consumption as well as the mass and/or water balance within the system. This offers 

more specific and reliable information in decision making. Depending on the variance 

of the flows over time, they can be further classified into static and dynamic forms. The 

static model, where the flows are assumed to be invariable, is suitable to estimate the 

flows with no primary data and calculate the effectiveness of adopting different policy 

scenarios in sustainability improvement. When the system is found to be unsustainable, 

the model is unable to tell when it became unsustainable due to its high uncertainties. 

On the other hand, the dynamic approach accounts for time dependence and analyses 



 

2-34 
 

the flows of materials or any accumulation in stocks over a period of time based on 

mathematical probabilistic distributions (Tangsubkul et al., 2005a; Park et al., 2011). 

 

2.5.1.1 Application of MFA models on environmental sanitation improvement 

MFA models have been increasingly applied to environmental sanitation planning in 

several developing countries such as Columbia, Ghana and Vietnam (Belevi, 2002; 

Neset et al., 2006). With the water supply, sanitation, solid waste management and 

urban agriculture are being considered in an integrated way, they are able to identify the 

key flows or processes associated with huge water consumption and serious 

environmental pollution. For instance, Agnes et al. (2007) evaluated the current 

environmental sanitation system in Vietnam as well as the effects of new sanitation 

concepts or measures. Figure 2.3 depicts two conceptual MFA models where the 

thickness of arrows indicated the relative importance of the flows. The small scale 

decentralised wastewater treatment facilities (e.g., CW and waste stabilisation pond) for 

greywater treatment were shown to be effective in water sustainability improvement as 

treated greywater can be reused in agricultural irrigation and aquaculture and the 

amount of open drainage can be greatly reduced. The study also suggested treating 

industrial wastewater separately from domestic sources and then reusing it internally.  